
PROPOSAL TO PROVIDE

Contract Operation, 
Maintenance, and 
Management Services 
of the City of New 
Bedford’s Wastewater 
Treatment Facility
CITY OF NEW BEDFORD 
RFP NO. #20439047

PROJECT PROPOSAL

FEBRUARY 3, 2020



 
  
120 St. James Avenue, 5th Floor 

Boston, Massachusetts, 02116 

T +61 8 8113 5400 

F +61 8 8113 5440 

www.jacobs.com 

 

 

February 3, 2020 

 

City of New Bedford 
133 William Street 
Room 208 
New Bedford, MA 02740 
Attention: Ms. Molly Gilfeather, Director of Purchasing 

 

Subject: RFP #20439047 Contract Operation, Maintenance, and Management Services of the City of New 
Bedford’s Wastewater Treatment Facility 

Dear Ms. Gilfeather and Members of the Selection Committee: 
[...]
the U.S.—with more than 50 locations having commenced or renewed services within the last five years. Some of our newer projects are 
locations where we have successfully transitioned operations from your current operator, including Woonsocket WWTF in Rhode Island, 
Vancouver WWTF in Washington, and Gresham WWTF in Oregon, and we have recently been selected as the preferred vendor to negotiate a 
20-year contract for Wilmington WWTF in Delaware. We encourage you to contact these clients to learn more about their decision to select 
Jacobs including our performance. 

Our national municipal water and wastewater O&M experience is shown in Exhibit 2.D.1. These projects include a wide range of plant flows, 
asset management, pump stations, combined heat and power (CHP) operations, biosolids management including anaerobic digestion, liquid 
and solids sludge production, 
fluidized bed incinerator 
operations, industrial 
pretreatment program (IPP) 
oversight, sewer conveyance, 
regional septage facility, 
combined sewer overflow and 
cogeneration, process and 
compliance sampling and 
analysis, sustainability 
programs, and more.  

Enclosed in this section are 
five exemplary projects that 
demonstrate our highly 
advantageous O&M 
experience on WWTFs. All five 
projects are currently active 
projects. We also provide in 
our Proposer Qualifications 
Form in Section 5 – Proposal 
Forms a list of all projects of 
similar size, complexity and 
effluent/water quality 
standards for which we have 
been involved as the operator.  

EXHIBIT 2.D.1. JACOBS O&M NATIONAL EXPERIENCE  

 

 



 

  2-37 

Waterbury Wastewater Treatment Plant 
WATERBURY, CT 

CLIENT AND OWNER 
City of Waterbury 

SIZE 
27 MGD with ~310 miles of sanitary sewer and 20 pump stations ranging from .2-13.5 MGD 

KEY PROJECT PERSONNEL 
Paul Horigan, Liz Tepper, Kevin Dahl 

 

EXPENSES BUDGET 
O&M: $6M/year  
CIP: ~$2.5M/year plus $40M for TP upgrade 

START-UP DATE 
11/2018 

YEARS OF SERVICE 
1 year 

DURATION OF CONTRACT 
10 years 

KEY CLIENT CONTACT 
Christian Perez, Assistant Superintendent  
21 East Aurora Street  
Waterbury, CT 06708  
203.574.8251 x7657  
cperez@waterburyct.org 

KEY PROPOSER CONTACT 
Kevin Dahl, Regional Manager  
210 Municipal Road  
Waterbury, CT 06708  
203.410.4445  
Kevin.Dahl@jacobs.com 

Applicability and Relevance

 Capital Improvements 
 Maintaining Operations during Construction 
 Nutrient Removal 
 Repair and Replacement Program 
 Odor Control Study and upgrade recommendations 
 Wet Weather treatment/CMOM compliance  

 Asset Management 
 Biosolids Management (oversight of subcontractor Synagro) 
 Located in Northeast 
 Disinfection – Seasonal UV with hypochlorite for wet weather 

only

Treatment Systems and Processes 

Preliminary screening and grit removal followed by primary treatment, secondary aeration and clarifiers, seasonal UV and wet weather Sodium 
Hypochlorite disinfection. Tertiary filters under construction. 27 MGD design flow, wet weather flows >54 MGD. Chemical addition for TP removal. 

Capital Improvements and Retro Fittings 

Jacobs provides full contract operations services for a 27 MGD wastewater treatment plant, approximately 310 miles of sanitary sewer and 20 
pump stations. The process consists of grit and screening, primary treatment, activated sludge, secondary clarification followed by UV 
disinfection. Chemical addition is also used to manage low level phosphorous limits. Jacobs is also assisting the City to manage an 
approximately $25M phosphorous upgrade performed by others which includes tertiary filtration and permanent chemical addition. Current 
capital improvement projects designed and procured by Jacobs include upgrades to the odor control, maintenance building hatch and 
associated structures, HVAC improvements, secondary clarification, site security, collection system CMOM and architectural. We are also 
working with Synagro on biosolids management. 

Odor Control Facilities 

There are chemical wet scrubbers (4 total) on the headworks building, solids handling and 2 on the incineration building. 

Computer Systems and Automated Systems 

WWTF and pump stations are on separate SCADA systems. The WWTF is monitoring and limited control. The pump station SCADA is monitor 
only. 

5-Year Compliance History 

Jacobs is in full compliance with NPDES limits and contract requirements since 2018, with the exceptions of the following dates: Nickel 
average and daily max in November and December, 2018, and January, February, April, May, June, September, October, November, 2019; 
Flow on January 31,2019; Ammonia, May August and September 2019 and E. coli on July 31 and August 31, 2019. 



 

  2-38 

Wastewater Treatment Plants O&M Services 
HOBOKEN AND WEST NEW YORK, NJ 

CLIENT AND OWNER 
North Hudson Sewerage Authority (NHSA) 

SIZE 
20.8 MGD & 10 MGD with 106 miles of combined sewer and 9 pump stations and 2 wet weather 
pump stations ranging from 4.3-50 MGD 

KEY PROJECT PERSONNEL 
Mike Arnold, Paul Horigan, Mike Wilson, Jeff Heroux, Kevin Dahl  

EXPENSES BUDGET 
O&M: $9.8M 
CIP: $5M/year 

START-UP DATE 
04/1989 

YEARS OF SERVICE 
31 years 

DURATION OF CONTRACT 
18 years (2012 renewal) 

KEY CLIENT CONTACT 
Fredric J. Pocci, Authority Engineer  
1600 Adams Street  
Hoboken, NJ 07030  
201.963.6043  
FPocci@nhudsonsa.com 

KEY PROPOSER CONTACT 
Kevin Dahl, Regional Manager  
210 Municipal Road  
Waterbury, CT 06708  
203.410.4445  
Kevin.Dahl@jacobs.com 

Applicability and Relevance

 Capital Improvements 
 Maintaining Operations during Construction 
 Major Electrical System Upgrades 
 Repair and Replacement Program 
 Wet Weather Treatment/CSO’s/CMOM 

 Asset Management 
 Biosolids Management 
 Located in Northeast 
 Disinfection – UV; also uses supplemental peracetic acid as 

needed

Treatment Systems and Processes 

NHSA (The Authority) owns and operates two WWTFs (Adams Street and River Road), 106 miles of combined sewer (including interceptors, 
siphons and force mains), 9 wastewater pump stations, 2 wet weather pump stations (H1 and H5), 17 CSO Regulators, 10 CSO Outfalls, and 
11 Solids/Floatables Screening Facilities. 

The Adams Street WWTF serves the municipalities of Hoboken, Weehawken and Union City with a service area of 2.6 square miles. It is 
permitted by New Jersey Department of Environmental Protection (NJDEP) to discharge 20.8 MGD. It has a dry weather design flow of 24 
MGD and a wet weather capacity of 40 MGD. The Adams Street WWTF treats wastewater to secondary treatment standards through several 
unit processes including grit/screenings removal, primary clarification, deep bed trickling filters, dissolved air floatation/secondary filtration, 
effluent UV disinfection, and solids handling. The solids handling system utilizes belt thickening and is then transferred to Passaic Valley 
Sewerage Commission for disposal. 

The River Road WWTF serves the municipalities of Weehawken, Union City, and West New York with a service area of 1.4 square miles. It is 
permitted by NJDEP to discharge 10 MGD and has a wet weather capacity of 20 MGD. The River Road WWTF service area treats wastewater to 
secondary treatment standards through several unit processes including grit/screenings removal, microstrainers, deep bed trickling filters, 
secondary clarification, effluent chemical disinfection and solids handling. The solids handling process utilizes belt thickening and is then 
transferred to the Passaic Valley Sewerage Commission for disposal. 

Capital Improvements and Retro Fittings 

Jacobs provides capital upgrades when requested by The Authority. For example; following Hurricane Sandy we installed new electrical 
feeders and electrical manholes within the plant site that were damaged by salt water intrusion. Other capital projects we have completed 
include pumping equipment damaged by flooding due to Sandy.  

Odor Control Facilities 

NHSA uses carbon adsorption for odor control at the Hoboken facility and uses a wet scrubber at the West New York facility. Hoboken has 
three carbon tanks, and one carbon drum used for sludge truck loading ventilation. West New York has 4 carbon tanks, and one carbon drum 
also used for sludge truck loading ventilation. There is also a total of four carbon odor control tanks in the collection system: one per each of 
the following locations - 5th Street Pump Station, 11th Street Pump Station, 18th Street Pump Station, and the WNY-1 Solids and Floatables 
Screening Facility. 



 

  2-39 

Computer Systems and Automated Systems 

NHSA has 2 fully integrated SCADA systems for each WWTF and associated collection system in addition to real time monitoring of the CSO 
locations that are on the NHSA website for public use. Most of the SCADA systems are used for monitoring and alarms. There are processes in 
the plant that are fully automated, such as the PURAC building that uses dissolved air floatation along with a sand filter to treat secondary 
effluent. The system is fully automated, including backwashing each of the 10 filter cells. 

5-Year Compliance History 

Jacobs has been in full compliance with NPDES limits and contract requirements, with the following exceptions:(22) Coliform between 
November 30, 2017 and July 31, 2019; BOD % Removal on March 31 and April 30, 2018; TSS % Removal and Wekly Ave on April 30, 2018. 
On December 20, 2018, the NJDEP issued an Administrative Consent Order to The Authority, at The Authority’s request, to allow for 
completion of a major upgrade to the secondary treatment sand filter process at the Adams Street Wastewater Treatment Plant to bring the 
facility into compliance with the fecal coliform limits of the NJPDES permit. The NJDEP issued a Notice of Violation dated May 25, 2016 to 
The Authority for an April 7, 2016 dry weather overflow to the Hudson River and a July 2015 fecal coliform bacteria permit limit exceedance. 

Fayetteville Water Resource Recovery Facilities 
FAYETTEVILLE, AR 

CLIENT AND OWNER 
City of Fayetteville 

SIZE 
12.6 MGD & 10 MGD with 17 and 21 pump stations (respectively) ranging from 6-36 MGD 

KEY PROJECT PERSONNEL 
Jeff Heroux, Steve Meininger 

 

EXPENSES BUDGET 
O&M: $7.2M 
CIP: $2.5M (2019, funded by City) 

START-UP DATE 
08/1986 

YEARS OF SERVICE 
34 years 

DURATION OF CONTRACT 
5 years (last renewal 01/2020)  

KEY CLIENT CONTACT 
Don Marr, Chief of Staff  
113 W. Mountain Street  
Fayetteville, AR 72701  
479.443.3292  
dmarr@fayetteville-ar.gov 

KEY PROPOSER CONTACT 
Greg Weeks, Project Manager  
1400 North Fox Hunter Road  
Fayetteville, AR 72701  
479.443.3292  
Greg.Weeks@jacobs.com 

Applicability and Relevance

 Capital Improvements 
 Maintaining Operations during Construction 
 Major Electrical System Upgrades 
 Repair and Replacement Program 

 Asset Management 
 Biosolids Management 
 Disinfection – UV and Ozone 
 Wetlands Mitigation Management

Treatment Systems and Processes 

The Noland WRRF is a 12.6 MGD advanced WRRF, with influent fine screens, grit removal, Anaerobic/Anoxic/Oxic plug flow biological nutrient 
removal secondary treatment, secondary clarification, single-media sand filtration, and ozone disinfection. Odors from the Noland WRRF are 
captured and treated by two multi-stage chemical scrubbers. 

The West Side WRRF is a 10 MGD advanced WRRF with influent fine screens, grit removal, Anaerobic/Anoxic/Carrousel BNR secondary 
treatment, secondary clarification, deep-bed sand filtration, UV disinfection, and post aeration. Odors from the West Side WRRF are captured 
and treated by biofilters and carbon absorbers. Jacobs also manages a 43.65-acre constructed wetland mitigation site. 

Biosolids Management Site (BMS) 

The BMS employs six solar houses and a thermal drying operation, which process belt filter-pressed biosolids from the WRRFs to Class A 
biosolids fertilizer for bulk sale. The site is permitted for land application of water treatment residuals and treated wastewater effluent. 
Nutrient uptake from the old land application site is achieved through hay harvesting, marketing, appropriate supplemental nutrient 
application, and irrigation with treated plant effluent. 



 

  2-40 

Capital Improvements and Retro Fittings 

We proposed, prioritized, and delivered $1.6M in CIP projects in 2019.  

Odor Control Facilities 

Chemical odor scrubbers 

Computer Systems and Automated Systems 

Maintenance Connection (CMMS), currently under contract with the City for a new SCADA system (VT SCADA). The West Side plant is operated 
one shift M-F and off shift is controlled and monitored via SCADA by the Noland plant operator. 

5-Year Compliance History 

Jacobs has been in full compliance with NPDES limits and contract requirements with the following exceptions: BOD-5 MO and 7-DAY AVG on 
October 31, 2015, BOD-5 on November 31, 2019. 

Gresham Wastewater Treatment Plant  
GRESHAM, OR 

CLIENT AND OWNER 
City of Gresham 

SIZE 
20 MGD with 8 pump stations with max capacity of 11.9 MGD 

KEY PROJECT PERSONNEL 
Liz Tepper, Steve Meininger 

 

EXPENSES BUDGET 
O&M Fee: $2.9M annually 
CIP: $350K annually 

START-UP DATE 
07/2018 

YEARS OF SERVICE 
1.5 years 

DURATION OF CONTRACT 
10 years 

KEY CLIENT CONTACT 
Alan Johnston, Sr. Wastewater Engineer 
20015 NE Sandy Blvd, Portland, OR 
97230 
503-803-0470 
alan.johnston@gresham.gov 

KEY PROPOSER CONTACT 
Efrain Rodriguez, Manager of Projects 
2323 W Mill Plain Blvd.  
Vancouver, WA 98660 
360.695.0092 
Efrain.Rodriguez@jacobs.com 

Applicability and Relevance

 Repair and Replacement Program 
 Odor Control  
 Wet Weather Treatment  
 Asset Management 

 Biosolids Management  
 Laboratory and IPP Support 
 Disinfection – Seasonal UV with hypochlorite for wet weather 

only

Treatment Systems and Processes 

Wastewater enters the treatment plant, flows through a screen, which removes large objects that could damage equipment. The remaining 
solids are minute particles that fall to the bottom of a sedimentation tank. The particles form a mass of solids called primary sludge. This 
sludge is removed and converted to biogas to help create energy to power the treatment plant. 

An activated sludge process based on pumping air into a tank which promotes microbial growth in wastewater. The oxygen helps the bacteria 
break down organic matter and remove contaminants. 

The wastewater from the aeration basin is slowed down and any remaining sludge is separated and removed from the wastewater. 

The wastewater is then disinfected with sodium hypochlorite to remove any disease-causing organisms and ensure that water leaving the plant 
meets the water quality standards set by the Oregon Department of Environmental Quality. 

Following the treatment, the water is discharged to the Columbia River.  

Capital Improvements and Retro Fittings 

Jacobs provides full contract operations services for a 20-mgd WWTF pump stations, laboratory and biosolids handling while also achieving 
net zero energy through proactive management of the cogeneration and fats, oils and grease (FOG) facilities.  



 

  2-41 

Odor Control Facilities 

There is one bark media odor control bed and a passive odor control system for the lower plant solids processing building.  

Computer Systems and Automated Systems 

WWTF and pump stations are on separate SCADA systems. The WWTF is monitoring and limited control. The pump station SCADA is monitor 
only. 

5-Year Compliance History 

Jacobs is in full compliance with NPDES limits and contract requirements since July 1, 2018 when the contract started. 

City of Vancouver O&M Services 
VANCOUVER, WA 

CLIENT AND OWNER 
City of Vancouver 

SIZE 
16.1 MGD & 28.26 MGD with 7 and 2 pump stations (respectively): larger ones range from 2.96-
12.82 MGD, smaller ones 10-30 kgal/day 

KEY PROJECT PERSONNEL 
Steve Meininger  

EXPENSES BUDGET 
O&M: $5.7M  
CIP: $1.2M/year 

START-UP DATE 
01/2016 

YEARS OF SERVICE 
4 years 

DURATION OF CONTRACT 
10 years 

KEY CLIENT CONTACT 
Dan Swensen, Position Engineering and 
Construction Services Manager  
4500 SE Columbia Way  
Vancouver, WA 98661  
360.487.7550  
Dan.Swensen@cityofvancouver.us 

KEY PROPOSER CONTACT 
John Loucks-Powell, Project Manager 
2323 West Mill Plain Boulevard  
Vancouver, WA 98660  
360.608.6468  
John.LoucksPowell@jacobs.com 

Applicability and Relevance

 Capital Improvements 
 Nutrient Removal 
 R&R Program 
 CSOs/CMOM 

 Asset Management 
 Biosolids Management 
 Disinfection – UV and Hypochlorite

Treatment Systems and Processes 

The Westside Wastewater Treatment Facility (WSWRF) provides treatment for municipal wastewater from the southern and western sections of 
Vancouver and has on-site sludge incineration capabilities. The facility has an average maximum monthly design capacity of 28.26 MGD, with 
a maximum daily flow of 41.1 MGD. The facility performs primary treatment in primary clarifiers, secondary treatment by activated sludge and 
secondary clarifiers, and disinfection by ultraviolet radiation. Residual primary solids are degritted, thickened and stored. Waste activated 
sludge is normally wasted to the tank or to the gravity belt thickeners, with the option of conditioning in an aeration basin. The two solid trains 
are mixed and thickened with gravity belt thickeners and dewatered with a centrifuge. The facility operates a sewage sludge incinerator as its 
primary means of solids disposal. Foul odors from various plant processes are collected and treated in a packed tower scrubber for hydrogen 
sulfide gas removal. 

The Marine Park Wastewater Treatment Facility (MPWTF) provides treatment for municipal wastewater from the northern and eastern sections 
of Vancouver. The facility has an average maximum monthly design capacity of 16.10 MGD, with a peak maximum hourly flow of 41.8 MGD. 
The facility performs primary treatment in primary clarifiers, secondary treatment by activated sludge and secondary clarifiers, and 
disinfection by ultraviolet radiation. Residual primary solids are degritted, thickened then pumped also with the waste activated sludge, via a 
pipeline to the WSWTF where solids are mixed, dewatered and incinerated. 

The lagoon system is designed specifically to treat industrial waste that is generated from three food manufacturers in Vancouver. Effluent 
from the lagoon is discharged to the headworks of the WSWTF to be further treated by the activated sludge system prior to discharge to the 
Columbia River. The lagoon has an average maximum monthly design capacity of 3.2 MGD. The system is an aerated and facultative 3 cell 
process to remove high strength BOD and soluble BOD. 



 

  2-42 

Jacobs also operates and maintains the 8 major lift stations within the collections system that are integral to ensuring wastewater is conveyed 
to the appropriate treatment facility headworks for processing. Lift stations vary in design from submersible pumps to dry well applications 
with odor and corrosion control processes. 

Capital Improvements and Retro Fittings 

Services provided by Jacobs include the operation, maintenance and management of the two wastewater treatment plants, lift stations, sludge 
incinerator and industrial pretreatment lagoon operations. Maintenance activities include preventive, corrective and predictive procedures 
performed on all treatment plant, lagoon and lift station equipment, so it can be maintained in accordance with manufacture 
recommendations and industry standards. Jacobs also provides capital improvement recommendations and are undertaken by Jacobs as 
directed by the City, including engineering support, regulatory compliance support and major SCADA upgrades.  

Odor Control Facilities 

ATS Chemical Treatment- Scrubber towers with loose media, sodium hypochlorite addition for oxidation, sodium hydroxide addition for PH 
control.  

Computer Systems and Automated Systems 

Jacobs Business Network SCADA System – controls influent rates and levels, RAS/WAS rates, monitors most facets of treatment system, 
historian collects data for analysis of process control. 

5-Year Compliance History 

Jacobs is in full compliance with NPDES limits and contract requirements since 2016, with the following exceptions: BOD, TSS and coliform 
July 2016, TSS December 2016. The City received a notice of violation dated January 9, 2019 from the Washington Department of Ecology 
for a wastewater influent bypass that occurred in September 2017 due to a power disruption at an electrical substation that caused a loss of 
power to the Westside Wastewater Treatment Plant and a wastewater influent bypass that occurred in October 2017 due to calibration of level 
sensors that control pumping from the influent wet well. The City received a notice of violation dated April 5, 2018 from the Southwest Clean 
Air Agency for failure to calibrate the thermocouples on the fluidized bed incinerator during calendar year 2017.  

E. Emergency Operations 
Sometimes the unexpected occurs and Jacobs stands ready to respond with the superior services that are the cornerstone our O&M project 
delivery. This can include being a part of our client’s emergency response team when emergencies (natural or human-made) threaten safety, 
property, or compliant operations. Jacobs operates or supports 20+ municipal and industrial wastewater facilities in the Northeast, whose 
personnel could respond to any emergency in support of our onsite team or the City within hours. With 13 supporting offices and more than 
more than 5,000 associates in the Northeast, our team is equipped and committed to providing immediate, rapid, efficient, and effective 
assistance to the City—whether for hurricanes, flooding, wildfires, nuclear, hazardous wastes, or equipment failure. Our experts 
understand the level of resources essential in your time of need and will adapt to provide you with the most technically effective and feasible 
solutions, while delivering work products expeditiously and within budget. 

 



 

  2-43 

Should events require it, our project team will be supported by hundreds of Federal Emergency Management Agency (FEMA) specialists and 
emergency response experienced professionals. This broader pool of resources is crucial because events that require emergency response 
often affect nearby communities, rendering their resources unavailable as they respond to their own local emergencies. Regional Director 
Kevin Dahl and Project Manager Michael Arnold are empowered to access and provide the necessary resources to New Bedford. To meet the 
objective for high-level responsiveness and ease of access to our temporary personnel and equipment resources in time of need, we have 
organized our team structure and approach to provide: 

 Continuity of operations planning 

 Pre-disaster plans and protocols 

 Contingency and emergency response plans 

 Before-event planning (for storms or emergencies with a known lead 
time) and after-event planning 

 Documenting our disaster response to increase maximum benefit of 
federal funding 

 Local and regional resources for emergency 
response 

 Access to our FEMA certified respondents 

 Access to our integrated suite of applications to 
support implementation of the National Incident 
Management System (NIMS).  

Emergency Operations Plan 

For the City of New Bedford, our plan will include preparing for and 
responding to a broad range of situations, including all elements 
required under draft Schedule 2 of the RFP with the City. Our 
Emergency Response Plans (ERPs) typically including training 
personnel in procedures and appropriate use of emergency equipment. 
They also include critical coordination with the local community and 
other agencies and will integrate the similar plans we developed 
previous for the REBF operations. 

Our comprehensive ERP will incorporate reliability and communication features to minimize the occurrence of emergencies where possible 
and to enhance safety, response, and communications when emergencies occur. Because it is impossible to predict the exact nature of every 